



Declaration of Conformity

Brandname: BuzziSpace

Type Number: P0057

General Model Identification: BuzziBassTrap

Fire Rating on component level

Wooden core

UNE EN 13501-1

Fire test To construction products and building elements
Result: D-s2, d0

Foam filling

CAL TB-117

(2000, Sec. A part I & Sec D part II)

Testing the Smolder Resistance of Materials Used in Upholstered Furniture
Result: CAL117 Compliant
Ref. Test Report 42379/B - Test ref. 04/CENT/006

BS 5852

Assessment of the ignitability of upholstered furniture by smouldering and flaming ignition sources.
Result: Crib 5
Test ref. TFFLF33379

NF P 92 504 (1995)

Fire Test of Building Material (French Standard)
Result: M4
Ref. Test Report 44050/B - Test ref. 05/CENT/001

Fabric

Check buzzi.space/category/fabrics/ for more information on the fire ratings of your selected fabric

Harmful substances on component level

Wooden core

California Air Resources Board
(CARB) Phase II

Result: (CARB) Phase II Pass & low formaldehyde

Foam filling

Standard 100 - OEKO TEX

Testing for harmful substances

Result: Product Class IV

Ref. Test Report 0412048 - Test ref. 3011

CertiPUR

Safety, health and environment label for foam